



COSTCO TOYS/ HARDLINES PRE-PRODUCTION TEST REPORT

Page 1 of 5

LAB LOCATION: SHANG HAI, CHINA
DATE IN: Mar 17, 2021
RECONFIRM DATE: Mar 29, 2021

REPORT NUMBER: 64121-030425
DATE OUT: Mar 29, 2021

Applicant:	New England Arbors
Department:	/
Address :	211 Campell Street ,Sarnia ON N7T 2G6, Canada
E-mail:	eddie@vitagardens.com;
Copy To:	/

OVERALL RATING

PASS X
FAIL --
DATA --

**Note: Rating based on laboratory tests.
Final disposition determined by Costco.**

Does this test Report include one or
many of follow destinations?

US/ MEX / .COM / .MX

YES ☒ NO ☐

If yes, is item CPSIA regulated?

YES ☐ NO ☒

TESTING FOR
Lead content in surface coating / BPA free

Sample Information

Sample Submitted By:	Costco ☐	Vendor ☒	Sample Selected by Third Party Lab ☐
-----------------------------	---------------------------------	--	--

 64121-030425	Purchase Order Number:	/
	Product Description:	Urbana parts and Accessories
	With Packaging ☐	Without Packaging ☒
	Costco Item Number:	/
	Costco Test Request Number:	/
	Model Number:	/
	Assortment:	/
	Factory Information	Company Name: Zhejiang LvSun Building Materials Co., Ltd
		Location Name: /
	Supplier Information	Company Name: New England Arbors
		Division Name: /
	Country of Destination:	USA, Canada, EU
	Country of Origin:	China
	No. of Samples Submitted:	1Box
Ship Date:	/	

For and on behalf of
Modern Testing Services Co., Ltd.



Chen Lin, Rain

Modern Testing Services Co., Ltd.

No. 105 Guangzhong Rd., ZhuanqiaoTown, Minhang, Shanghai, China P.R.C.201108

Tel: (86) 21-23509600 Fax: (86) 21-23509700 Email: infosh@mts-global.com Website : www.mts-global.com

ASIA| Hong Kong • Dongguan • Shanghai • Qingdao • Taipei • Seoul • Ho Chi Minh • Phnom Penh • Jakarta • Bangkok • Dhaka • Colombo • Lahore • Bangalore • Noida • Tirupur
AMERICA| Norwood (MA)EUROPE| Leeds • Augsburg • Hamburg • Istanbul



Testing Status			
Production	☒	Warehouse Pull	☐
Retest	☐	Previous Report No.:	
Revised Report:	☐	Reason for revision:	
Amended Report	☐	Reason for addendum:	

	Rating			Fed/State Regulation	Voluntary Standards	Costco Standards	Product Specifications
Test Property	PASS	FAIL	DATA	Non-Compliance (Check All That Apply)			
Labeling (Label Review)	--	--	--	--	--	--	--
Product Specifications	--	--	--	--	--	--	--
Construction Qualities	--	--	--	--	--	--	--
Performance	--	--	--	--	--	--	--
Flammability	--	--	--	--	--	--	--
Lead Test	X	--	--	--	--	--	--
CA Prop65-current consent decree review	--	--	--	--	--	--	--
Other(BPA free)	X	--	--	--	--	--	--

Remark:

1. Per client's request , only lead content in surface coating and BPA free test were conducted.

Executive Summary:

Protocol Tested	Rating
Lead content in surface coating	PASS
BPA Free	PASS

Test Result:

Refer to the protocol pages and the following result:

COMPONENT BREAKDOWN LIST:

Test Item	Component Description
Test Item 1:	Silvery Coating (On Gas Pole)
Test Item 2:	Brown Coating (On Wood Chip)
Test Item 3:	Grey Plastic (Cap)
Test Item 4:	Black Plastic (Handle)
Test Item 5:	Light Grey Plastic (Handle)
Test Item 6:	Grey Plastic (Lock)
Test Item 7:	Black Plastic (Groove)
Test Item 8:	Black Plastic (Corrugated Sheet)
Test Item 9:	Black Plastic (Wood Grain)

Modern Testing Services Co., Ltd.

No. 105 Guangzhong Rd., ZhuanqiaoTown, Minhang, Shanghai, China P.R.C.201108

Tel: (86) 21-23509600 Fax: (86) 21-23509700 Email: infosh@mts-global.com Website : www.mts-global.com



Test Item	Component Description
Test Item 10:	Brown Plastic (Wood Grain)

1. Total Lead Content in Paint or Similar Surface Coating – U.S. CPSC 16 CFR 1303/COSTCO WHOLESALE

Test Item	Accessibility (Remark)	Classification	Total Lead (Pb) (ppm)		Conclusion
			Result	Limit	
1	Accessible as received	Paint or similar surface coating	<10	90	PASS
2	Accessible as received	Paint or similar surface coating	<10	90	PASS

Method:

1) Lead in paint and other similar surface coatings:

The test is conducted according to the US CPSC Standard Operating Procedure for Determining Lead (Pb) in Paint and Other Similar Surface Coatings, April 26, 2009 (CPSC-CH-E1003-09)

2) Lead in metals:

The test is conducted according to the US CPSC Standard Operating Procedure for Determining Total Lead (Pb) in Children's Metal Products (Including Children's Metal Jewelry), December 4, 2008 (CPSC-CH-E1001-08)

3) Lead in other non-metal materials including plastics, glass and leather material:

The test is conducted according to the US CPSC Standard Operating Procedure for Determining Total Lead (Pb) in Non-Metal Children's Products, February 1, 2009 (CPSC-CH-E1002-08)

Note: ppm = part per million = mg/kg (milligram per kilogram)
“<” = less than

Remark:

The accessibility of the submitted sample after use and abuse is verified according to 16 CFR 1500.87 (e) to (h).



2. Bisphenol A Content – Client's Requirement

Test Item	Bisphenol A [CAS No. 80-05-7](mg/kg)		Conclusion
	Result	Client's Requirement	
1	ND	0.1	PASS
2	ND	0.1	PASS
3+4+5	ND	0.1	PASS
6	ND	0.1	PASS
7	ND	0.1	PASS
8	ND	0.1	PASS
9+10	ND	0.1	PASS

ND = Not detected (Laboratory Reporting Limit =0.1mg/kg)

Method: Sample was extracted with organic solvent and then analyzed by Liquid Chromatograph Mass Spectrometer.

Note: mg/kg = milligram per kilogram

*****End of Test Report*****

NOTE:

If there is question or concern regarding the above results, please contact us via email slings@mts-global.com

This test report is governed by the Terms and Conditions, available on request or accessible at <http://www.mts-global.com/en/terms.html>. Attention is especially drawn to the limitations of liability, indemnification and jurisdictional provisions defined therein. This report is issued strictly based on the testing of the samples submitted by you. The test results in this report refer only to the sample(s) actually tested and do not refer or be deemed to refer to any bulk production from which such sample(s) may be said to have been obtained. In the event that MTS was requested to survey and test any bulk production quantity of samples, MTS, in the absence of any contrary written instructions, performed random sampling of bulk production for testing purposes. Variations in the conditions under which samples are stored, transported, etc., may lead to variations in the test results. MTS cannot anticipate and shall not be held responsible for variations in test results that may be due to factors beyond MTS' control, such as, sample cross-contamination, evaporation of volatile substances due to storage temperature, humidity, etc. This report does not constitute a recommendation, actual or implied, for any specific course of action. Other than the expressed warranties made in the Terms and Conditions of the MTS Test Request Form, MTS makes no warranties or representations either express or implied with respect to this report. In no circumstances whatsoever shall MTS be liable for any consequential, special or incidental damages arising out of, or in connection with, this report. As per regulation of China Metrology Accreditation (CMA), a report without CMA accreditation logo will not serve as testimonial to the public for the purpose defined by CMA regulations.



Modern Testing Services Co., Ltd.
现代测试技术服务有限公司
Tel.: (86) 21-23509600 E-mail: info@mts-gl.com
中国上海闵行区颛桥镇光中路 105 号
No. 105, Guangzhong Road, Zhuanqiao Town, Mi
Hardlines Test Requisition Form(轻工产



Report Number: **64121-030425**

Received Date: **03/17/2021**

Due Date: **03/23/2021**

Company Name 公司名称: New England Arbors

Address 地址: 211 Campell Street, Sarnia ON N7T 2G6, Canada

Contact Person 联系人: Eddie DeJong

Telephone 电话: 8002829346(Ext.)

Fax 传真: 866 698 9047

Email 电邮: eddie@vitagardens.com

Date Received

Test Due Date

Report #

A/C No.

Invoice To: ☒ The applicant 申请者 ☐ Others, 其它, Company Name 公司名称:

Address 地址: Contact Person 联系人:

Telephone 电话: Fax 传真: Email 电邮:

Sample Description 样品名称: Urbana parts and Accessories

No. of Sample 样品数量: 10

PO No 单号:

Age Grade 测试年龄:

Style No 款号:

Buyer / Agent 买商:

Manufacturer 厂商: Zhejiang LvSun Building Materials Co.,Ltd.

Country of origin 来源地: China

Country of Destination 目的地: USA, Canada, EU

Test(s) Required 测试项目: (Please tick appropriate boxes 请填小格)

USA / Canada

☐ ASTM:

☐ ANSI:

☐ CFR:

☐ CHPA:

Europe

☐ EN:

☐ BS:

☐ ISO:

☐

***Retest 覆测**

☐ Yes (Previous Reports #)

☒ **Others 其他:**

LEAD & BPa content test

Return Tested / Remained Sample 退测试样或剩余样品: ☒ Yes

☐ No

Services Required 服务: ☒ Regular – 5-7 working days 五至七个工作日

☐ Express – 3 working days (+40% surcharge) 三个工作日

☐ Shuttle – 1-2 working days (+100% surcharge) 一至二个工作日

We request for the above service and agree with the test charges as set forth on the MTS price list. All services to be carried out are subject to the Terms and Conditions set forth herein on pages 2 & 3. **WE ACKNOWLEDGE THAT WE HAVE FULLY READ, UNDERSTAND, AND AGREE WITH ALL OF THE PROVISIONS SET FORTH IN THE TERMS AND CONDITIONS ON PAGE 2 AND 3.**

SIGNATURE & COMPANY

CHOP (签名及盖公司印)

DATE 日期:

(PTO for terms and condition)